SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6875
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Ref Level 15.00 dBm
Count 100/100

Offset 26.02 d&
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CF 6.875 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -11.54 dBm

Standard: None
RBW 200.000 kHz

Date: 2AUG.2024 00:10:38

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,800 MHz | 200.000 kHz 6.83710 GHz -64.08 dém -52.55 dB -12.55 dB
-30.800MHz | -20.530 MHz | 200,000 kHz | 6.84420 GHz -64.07 dBm | -52.53dB | -12.54dB
20,530 MHz -11.270MHz | 200.000 kHz 6.86369 GHz -47.15 dBm -35.62 dB -15.50 dB
-11.270 MHz -10.270MHz | 200.000 kHz 6.86374 GHz -47.16 dBm -35.62 dB -15.72 dB

10.270 MHz 11.270 MHz | 200.000 kHz 6.88627 GHz -47.32 dBm -35.79.dB -15.80 dB
11.270 MHz 20.530 MHz | 200.000 kHz 6.88631 GHz -47.51 dBm -35.97 dB -15.94 dB
20.530 MHz 30,800 MHz | 200,000 kHz 6.90559 GHz -64.04 dém -52.50 dB -12.75 dB
30.800 MHz 50,000 MHz = 200,000 kHz 6.02232 GHz -63.69 dBm -52.15 dB -12.15 dB
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Spectrum Emission Mask

Peak Power -10.78 dBm

Standard: None
RBW 200.000 kHz

Date: 2AUG.2024 00:11:23

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,870 MHz | 200.000 kHz 6.83248 GHz -64.01 dém -53.24 dB -13.24 dB
-30.870MHz | -20.580 MHz 200,000 kHz | 6.84428 GHz -64.35 dBm | -53.58dB | -13.74dB
-20.580 MHz 11,200 MHz | 200.000 kHz 6.86368 GHz -47.06 dBm -36.28 dB -16.25 dB
-11.290 MHz -10.290 MHz | 200.000 kHz 6.86372 GHz -47.20 dBm -36.43 dB -16.53 dB

10.290 MHz 11.290 MHz | 200.000 kHz 6.88628 GHz -47.28 dBm -36.50 dB -16.60 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.88636 GHz -47.51 dBm -36.74 dB -16.68 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.90585 GHz -64.52 dém 53.74 dB -13.77 dB
30.870 MHz 50,000 MHz = 200,000 kHz 6.90709 GHz -63.67 dBm -52.89 dB -12.89 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6895

Spectrum o
Ref Level 15.00 dBm  Offset 26.16 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -11.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.86364 GHz -63.46 dBm 52.41dB -12.41dB
-31.080 MHz  -20.720MHz 200,000 kHz | 6.86394 GHz -64.08 ddm | 53.02dB  -13.04dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.88361 GHz -47.66 dBm -36.61 dB -16.58 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.88366 GHz -47.78 dBm -36.72 dB -17.22 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.90636 GHz -47.53 dBm -36.48 dB -16.58 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.90637 GHz -47.42 dBm -36.37 dB -16.36 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.92588 GHz -63.90 dém -52.85 dB -13.00 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.04287 GHz -63.56 dBm -52.50 dB -12.50 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.85691 GHz -63.79 dBm -53.45 dB -13.45 dB
-30.740 MHz | -20.490 MHz 200,000 kHz | 6.86428 GHz -64.25 dam | 53.91dB  -13.92dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.88361 GHz -46.97 dBm -36.63 dB -16.50 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.88375 GHz -46.80 dBm -36.45 dB -16.55 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.90625 GHz -46.89 dBm -36.55dB -16.65 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.90628 GHz -46.92 dBm -36.58 dB -16.55 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.92561 GHz -64.22 dém -53.88 dB -14.04 db
30.740 MHz 50,000 MHz = 200,000 kHz 6.93626 GHz -63.80 dBm -53.46 dB -13.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX20MIMO_Ant5_6995
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Ref Level 15.00 dBm
Count 100/100

Offset
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-70 dBm

-80 dBm

CF 6.995 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -9.97 dBm

Standard: None
RBW 200.000 kHz

Date: 2AUG.2024 00:15.07

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,950 MHz | 200.000 kHz 6.96387 GHz -63.72 dém -53.74 dB -13.75 dB
-30.950 MHz 20,630 MHz | 200.000 kHz 6£.96414 GHz -64.06 dem -54.00 dB -14.19 dB
20,630 MHz 11,320 MHz | 200.000 kHz 6.98368 GHz -48.55 dBm -38.57 dB -18.57 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 6.98369 GHz -48.51 dBm -38.54 dB -18.64 dB

10.320 MHz 11.320 MHz | 200.000 kHz 7.00632 GHz -46.66 dBm -36.68 dB -16.78 dB

11.320 MHz 20,630 MHz |~ 200.000 kHz 7.00635 GHz -46.63 dBm -36.66 dB -16.64 dB

20.630 MHz 30,950 MHz | 200.000 kHz 7.02589 GHz -66.37 dém -56.39 dB -16.47 dB

30.950 MHz 50,000 MHz = 200,000 kHz 7.02862 GHz -66.02 dBm -56.05 dB -16.05 dB
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Ref Level 15.00 dBm  Offset 26.00 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -9.63 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 6.95690 GHz -63.61 dBm -53.98 dB -13.98 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 6.96426 GHz -64.26 dBm -54.63 dB -14.70 dB
-20,530 MHz -11.270 MHz 200,000 kHz 6.98373 GHz -47.68 dBm -38.06 dB -18.05 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.98374 GHz -47.92 dBm -38.20 d -18.39 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.00627 GHz -46.50 dBm -36.88 dB -16.98 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.00635 GHz -46.54 dBm -36.91dB -16.85 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.02580 GHz -66.77 dém 57.15dB -17.15dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.02635 GHz -66.07 dém -56.45 dB -16.45 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Ref Level 15.00 dBm
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-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.91 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,950 MHz | 200.000 kHz 7.06244 GHz -65.79 dém -55.88 dB -15.88 dB
-30.950 MHz 20,630 MHz | 200.000 kHz 7.06409 GHz -66.16 dBm -56.25 dB -16.29 dB
20,630 MHz 11,320 MHz | 200.000 kHz 7.08364 GHz -46.69 dBm -36.78 dB -16.74 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 7.08369 GHz -46.74 dBm -36.83 dB -16.93 dB

10.320 MHz 11.320 MHz | 200.000 kHz 7.10632 GHz -46.30 dBm -36.39 dB -16.49 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 7.10633 GHz -45.87 dBm -35.96 dB -15.95 dB
20.630 MHz 30,950 MHz | 200.000 kHz 7.12577 GHz -67.29 dém -57.368 dB -17.60 dB
30.950 MHz 50,000 MHz = 200,000 kHz 7.12817 GHz -66.21 dBm -57.00 dB -17.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,800 MHz 200,000 kHz 7.05598 GHz -65.95 dBm -57.02 dB -17.02 dB
-30,800 MHz -20,530 MHz | 200,000 kHz 7.06435 GHz -66.23 dBm -57.30dB -17.47 dB
-20,530 MHz -11.270 MHz 200,000 kHz 7.08366 GHz -45.36 dBm -36.43 dB -16.37 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 7.08374 GHz -45.84 dBm -36.91 dB -17.01 dB
10.270 MHz 11.270 MHz | 200.000 kHz 7.10627 GHz -45.36 dBm -36.43 dB -16.53 dB
11.270 MHz 20.530 MHz | 200.000 kHz 7.10642 GHz -45.28 dBm -36.35dB -16.23 dB
20.530 MHz 30,800 MHz | 200,000 kHz 7.12578 GHz -67.53 dém -568.60 dB -18.62 dB
30.800 MHz 50,000 MHz = 200,000 kHz 7.12596 GHz -67.11 dém -56.18 dB -18.18 dB

JL

Date: 2AUG.2024 00:18:22

Gl e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number

: A2-158 of 275



s=amranas. FCC RF Test Report Report No. : FR471919F
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Spectrum o

Ref Level 14,37 dBm  Offset 24.87 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.89 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.030 MHz 500,000 kHz 5.89750 GHz -59.63 dBm 53.74dB -13.74 dB
-60.030 MHz | -40.020 MHz 500,000 kHz | 5.90506 GHz -60.02 ddm | 54.13dB  -14.19dB
-40,020 MHz -21.010 MHz 500,000 kHz 5.94396 GHz -40.98 dBm -35.10dB -15.08 dB
-21.010 MHz -20.010 MHz 500,000 kHz 5.94400 GHz -41.25 dBm -35.36 dB -15.56 dB
20.010 MHz 21,010 MHz = 500.000 kHz 5.98600 GHz -41.84 dBm -35.95dB -16.15 dB
21.010 MHz 40,020 MHz | 500.000 kHz 5.98612 GHz -41.65 dBm -35.76 dB -15.72 dB
40.020 MHz 60,030 MHz | 500.000 kHz 6.02500 GHz -61.98 dém -56.09 dB -16.10 dB
60.030 MHz 100,000 MHz = 500.000 kHz 6.02530 GHz -61.66 dBm -55.77 dB -15.77 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.30 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.320 MHz 500,000 kHz 5.90195 GHz -60.68 dBm -54.38 dB -14.38 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 5.90469 GHz -61.07 ddm | 54.77dB | -14.78dB
-40.210 MHz -21.110 MHz 500,000 kHz 5.94388 GHz -41.86 dBm -35.56 dB -15.56 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 5.94390 GHz -42.03 dBm -35.73 dB -15.93 dB
20.110 MHz 21,110 MHz = 500.000 kHz 5.98610 GHz -42.45 dBm -36.14 dB -16.35 dB
21.110 MHz 40.210 MHz | 500.000 kHz 5.98612 GHz -42.76 dBm -36.46 dB -16.45 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.02525 GHz -61.79 dém -55.49 dB -15.53 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.02653 GHz -61.61 dBm -55.31 dB -15.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Span 200.0 MHz

Spectrum Emission Mask

Peak Power -6.36 dBm

Standard: None

RBW 500.000 kHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz -60.170 MHz | 500.000 kHz 6.08133 GHz -59.84 dém -53.48 dB -13.48 dB
60,170 MHz  -40.110 MHz 500,000 kHz | 6.10490 GHz -60.11dBm | -53.75dB  -13.80dB
-40.110 MHz 21,060 MHz | 500.000 kHz 6.14393 GHz -40.81 dBm -34.45 dB -14.45 dB
-21.060 MHz 20,060 MHz | 500.000 kHz 6.14395 GHz -41.26 dBm -34.90 dB -15.10 dB
20.060 MHz 21,060 MHz = 500.000 kHz 6.18605 GHz -41.58 dBm -35.22dB -15.42 dB
21.060 MHz 40,110 MHz = 500.000 kHz 6.18609 GHz -41.53 dBm -35.17 dB -15.16 dB
40,110 MHz 60,170 MHz = 500,000 kHz 6.22516 GHz -61.04 dém -54.68 dB -14.60 dB
60.170 MHz 100,000 MHz = 500.000 kHz 6.23004 GHz -60.76 dém -54.40 dB -14.40 dB
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Ref Level 15.00 dBm  Offset 25.20 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm
-20 dBm
-30 dBm J l\
-40 dBm /
-50 dBm
. / e
-70 dBm
-80 dBm
CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.67 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.320 MHz 500,000 kHz 6.09995 GHz -61.62 dBm -54.95 dB -14.95 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 6.10483 GHz -61.76 ddm | 55.00dB  -15.18dB
-40.210 MHz -21.110 MHz 500,000 kHz 6.14386 GHz -42.27 dBm -35.60 dB -15.59 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 6.14390 GHz -42.44 dBm -35.77 dB -15.97 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.18610 GHz -42.66 dBm -35.99dB -16.19 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.18612 GHz -42.65 dBm -35.98 dB -15.97 db
40.210 MHz 60,320 MHz 500,000 kHz 6.22525 GHz -61.64 dém -54.97 dB -15.01 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.22935 GHz -61.17 dém -54.49 dB -14.49 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F
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Spectrum Emission Mask

Standard: None

Peak Power -6.04 dBm

Range Low | | RBW

RBW 500.000 kHz

Range Up Frequency | Power Abs | PowerRel | Alimit |
-100.000 MHz -60.320 MHz 500,000 kHz 6.34385 GHz -59.70 dBm -53.66 dB -13.66 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 6.34471 GHz -59.87 dém | 53.83dB  -13.85dB
-40.210 MHz -21.110 MHz 500,000 kHz 6.38384 GHz -40.91 dBm -34.87 dB -14.85 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 6.38390 GHz -40.73 dBm -34.70 dB -14.90 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.42610 GHz -40.94 dBm -34.91 dB -15.11dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.42620 GHz -40.99 dBm -34.95 dB -14.91 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.46531 GHz -60.72 dém -54.68 dB -14.60 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.46793 GHz -60.35 dém -54.32 dB -14.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.33 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.34407 GHz -60.39 dBm -54.06 dB -14.06 dB
-60.600 MHz  -40.400 MHz 500,000 kHz | 6.34447 GHz -60.66 dam | 54.33dB  -14.37 dB
40,400 MHz -21.200 MHz 500,000 kHz 6.38377 GHz -41.59 dBm -35.26 dB -15.25 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.38381 GHz -41.98 dBm -35.65 dB -15.85 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.42619 GHz -42.91 dBm -36.58 dB -16.78 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.42621 GHz -42.71 dBm -36.38 dB -16.38 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.46531 GHz -60.95 dém -54.62 dB -14.80 db
60.600 MHz 100,000 MHz = 500.000 kHz 6.48265 GHz -60.78 dém -54.45 dB -14.45 dB
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s=amranas. FCC RF Test Report Report No. : FR471919F
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.38 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.890 MHz 500,000 kHz 6.38352 GHz -58.91 dBm 5253 dB -12.53 dB
-60.890 MHz  -40.590 MHz 500,000 kHz | 6.38426 GHz -59.11 dém | 52.73dB | -1281dB
40,550 MHz -21.300 MHz 500,000 kHz 6.42367 GHz -42.06 dBm -35.68 dB -15.67 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.42373 GHz -41.83 dBm -35.45 dB -16.05 dB
20.300 MHz 21,300 MHz = 500.000 kHz 6.46629 GHz -42.84 dBm -36.46 dB -16.66 dB
21.300 MHz 40,590 MHz | 500.000 kHz 6.46631 GHz -42.16 dBm -35.78 dB -15.78 dB
40.590 MHz 60,820 MHz = 500.000 kHz 6.50508 GHz -60.20 dém -53.82 dB -14.30 dB
60.890 MHz 100,000 MHz = 500.000 kHz 6.50844 GHz -60.12 dém 52.73 dB -13.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.02 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.170 MHz 500,000 kHz 6.38392 GHz -60.01 dBm -52.99 dB -12.99 dB
-60.170 MHz | -40.110MHz 500,000 kHz | 6.38486 GHz -60.27 ddm | 5325dB  -13.27dB
-40.110 MHz -21.060 MHz 500,000 kHz 6.42393 GHz -41.84 dBm -34.82 dB -14.82 dB
-21.060 MHz -20.060 MHz 500,000 kHz 6.42395 GHz -42.26 dBm -35.24 dB -15.44 dB
20.060 MHz 21,060 MHz = 500.000 kHz 6.46605 GHz -43.25 dBm -36.23dB -16.43 dB
21.060 MHz 40,110 MHz = 500.000 kHz 6.46613 GHz -43.19 dBm -36.17 dB -16.14 dB
40,110 MHz 60,170 MHz = 500,000 kHz 6.50508 GHz -60.92 dBm -53.90 dB -13.95 dB
60.170 MHz 100,000 MHz = 500.000 kHz 6.51078 GHz -60.48 dBm -53.46 dB -13.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX40MIMO_Ant5_6485
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Ref Level 15.00 dBm
Count 100/100

Offset 25.71 de

Mode Sweep
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ks

-70 dBm

-80 dBm

CF 6.485 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -7.68 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,320 MHz | 500.000 kHz 6.41207 GHz -60.43 dém -52.75 dB -12.75 dB
60,320 MHz  -40.210 MHz | 500.000 kHz | 6.42507 GHz -60.53dBm | -5285dB | -13.08dB
-40.210 MHz -21.110MHz | 500.000 kHz 6.46388 GHz -42.60 dBm -34.91 dB -14.91 dB
-21.110 MHz -20.110MHz | 500.000 kHz 6.46390 GHz -42.58 dBm -34.90 dB -15.10 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.50610 GHz -43.13 dBm -35.44 dB -15.64 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.50614 GHz -43.16 dBm -35.48 dB -15.47 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.54527 GHz -61.05 dém -53.36 dB -13.30 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.55117 GHz -60.78 dém -53.10 dB -13.10 dB
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Count 100/100
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Mode Sweep
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-80 dBm

CF 6.485 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -7.97 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 59,880 MHz | 500.000 kHz 6.41225 GHz -60.26 deém -52.20 dB -12.20 dB
59,880 MHz | -39.920 MHz | 500.000 kHz | 6.42531 GHz -60.56 dBm | -52.50dB | -12.70dB
-39.920 MHz 20,960 MHz | 500.000 kHz 6.46401 GHz -42.98 dBm -35.01 dB -14.99 dB
-20.960 MHz -19.960 MHz | 500.000 kHz 6.46405 GHz -43.19 dBm -35.22 dB -15.42 dB
19.960 MHz 20.960 MHz = 500.000 kHz 6.50595 GHz -43.62 dBm -35.65dB -15.85 dB
20.960 MHz 39.920 MHz |~ 500.000 kHz 6.50601 GHz -43.53 dBm -35.56 dB -15.54 dB
39.920 MHz 59,880 MHz 500,000 kHz 6.54485 GHz -61.25 dém -53.268 dB -13.30 dB
59.880 MHz 100,000 MHz = 500.000 kHz 6.54615 GHz -60.87 dém -52.90 dB -12.90 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX40MIMO_Ant5_6525
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Ref Level 15.00 dBm
Count 100/100

Offset 25.70 d8 Mode Sweep
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-80 dBm

CF 6.525 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.46 dBm

Range Low

Range Up

| RBW

Standard: None
RBW 500.000 kHz

Frequency Power Abs | PowerRel | Alimit |
-100.000 MHz -60.320 MHz 500,000 kHz 6.46165 GHz -59.71 dBm 5224 dB -12.24 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 6.46477 GHz -59.99 dam | 5252dB  -12.58dB
-40.210 MHz -21.110 MHz 500,000 kHz 6.50388 GHz -42.80 dBm -35.34 dB -15.33 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 6.50390 GHz -42.90 dBm -35.43 dB -15.63 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.54610 GHz -43.52 dBm -36.06 dB -16.26 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.54612 GHz -43.65 dBm -36.19dB -16.18 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.58513 GHz -60.52 dém -53.05 dB -13.17 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.60343 GHz -60.25 dém -52.78 dB -12.78 dB
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CF 6.525 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.33 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,030 MHz | 500.000 kHz 6.43750 GHz -59.93 dém -52.60 dB -12.60 dB
60,030 MHz  -40.020 MHz | 500.000 kHz | 6.46502 GHz -60.44 dBm  -53.10dB  -13.13dB
40,020 MHz 21,010 MHz | 500.000 kHz 6.50398 GHz -42.688 dBm -35.55 dB -15.54 dB
-21.010 MHz 20,010 MHz | 500.000 kHz 6.50400 GHz -42.74 dBm -35.41 dB -15.61 dB
20.010 MHz 21,010 MHz = 500.000 kHz 6.54600 GHz -43.31 dBm -35.98 dB -16.18 dB
21.010 MHz 40,020 MHz | 500.000 kHz 6.54604 GHz -43.22 dBm -35.89dB -15.88 dB
40.020 MHz 60,030 MHz | 500.000 kHz 6.58498 GHz -60.67 dém 53.33dB -13.36 dB
60.030 MHz 100,000 MHz = 500.000 kHz 6.58716 GHz -60.40 dém -52.07 dB -13.07 dB
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s=amranas. FCC RF Test Report Report No. : FR471919F

11AX40MIMO_Ant5_6565

Spectrum o
Ref Level 15.00 dBm Offset 25.71 dB Mode Sweep
Count 100/100
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.95 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.030 MHz 500,000 kHz 6.49062 GHz -60.70 dBm 52.76 dB -12.76 dB
-60.030 MHz | -40.020 MHz 500,000 kHz | 6.50498 GHz -60.96 ddm | 53.01dB  -13.02dB
-40,020 MHz -21.010 MHz 500,000 kHz 6.54398 GHz -42.71 dBm -34.76 dB -14.76 dB
-21.010 MHz -20.010 MHz 500,000 kHz 6.54400 GHz -42.99 dBm -35.04 dB -15.24 dB
20.010 MHz 21,010 MHz = 500.000 kHz 6.58600 GHz -43.42 dBm -35.47 dB -15.67 dB
21.010 MHz 40,020 MHz | 500.000 kHz 6.58604 GHz -43.22 dBm -35.27 dB -15.26 dB
40.020 MHz 60,030 MHz | 500.000 kHz 6.62478 GHz -60.95 dém -52.01 dB -13.16 dB
60.030 MHz 100,000 MHz = 500.000 kHz 6.63390 GHz -60.68 dBm -52.73 dB -12.73 dB
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Ref Level 15.00 dBm Offset 25.71 dB Mode Sweep
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.66 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.320 MHz 500,000 kHz 6.47583 GHz -60.74 dBm -52.07 dB -12.07 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 6.50479 GHz -61.18 d@m | 5252dB  -12.58dB
-40.210 MHz -21.110 MHz 500,000 kHz 6.54388 GHz -44.63 dBm -35.97 dB -15.97 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 6.54390 GHz -44.65 dBm -35.90 dB -16.19 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.58610 GHz -45.29 dBm -36.63dB -16.83 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.58612 GHz -45.37 dBm -36.71dB -16.70 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.62527 GHz -61.19 dgém 52.53 dB -12.56 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.63815 GHz -60.84 dBm -52.18 dB -12.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX40MIMO_Ant5_6685
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10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -6.31dBm

Standard: None
RBW 500.000 kHz

JL

Date: 2AUG.2024 00:53:32

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz -60.170 MHz | 500.000 kHz 6.62266 GHz -59.19 dém -52.88 dB -12.88 dB
60,170 MHz  -40.110 MHz 500,000 kHz | 6.62516 GHz -59.24 dBm | -52.93dB | -13.13dB
-40.110 MHz 21,060 MHz | 500.000 kHz 6.66391 GHz -41.78 dBm -35.47 dB -15.45 dB
-21.060 MHz 20,060 MHz | 500.000 kHz 6.66395 GHz -41.91 dBm -35.50 dB -15.79 dB
20.060 MHz 21,060 MHz = 500.000 kHz 6.70605 GHz -41.47 dBm -35.16 dB -15.36 dB
21.060 MHz 40,110 MHz = 500.000 kHz 6.70611 GHz -41.72 dBm -35.41dB -15.38 dB
40,110 MHz 60,170 MHz = 500,000 kHz 6.74496 GHz -60.12 dém -52.81 dB -13.93 dB
60.170 MHz 100,000 MHz = 500.000 kHz 6.74932 GHz -60.10 dém -52.79 dB -13.79 dB
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Mode Sweep
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-80 dBm
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10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -7.86 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz -60.170 MHz | 500.000 kHz 6.61742 GHz -60.72 dém -52.86 dB -12.86 dB
60,170 MHz  -40.110 MHz 500,000 kHz | 6.62486 GHz -61.00dBm  -53.14dB  -13.16dB
-40.110 MHz 21,060 MHz | 500.000 kHz 6.66385 GHz -43.53 dBm -35.67 dB -15.63 dB
-21.060 MHz 20,060 MHz | 500.000 kHz 6.66395 GHz -43.38 dBm -35.52 dB -15.72 dB
20.060 MHz 21,060 MHz = 500.000 kHz 6.70605 GHz -43.90 dBm -36.04 dB -16.24 dB
21.060 MHz 40,110 MHz = 500.000 kHz 6.70607 GHz -43.82 dBm -35.96 dB -15.96 dB
40,110 MHz 60,170 MHz = 500,000 kHz 6.74508 GHz -61.14 dém -53.268 dB -13.33 dB
60.170 MHz 100,000 MHz = 500.000 kHz 6.75048 GHz -60.86 dBm -52.00 dB -13.00 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX40MIMO_Ant5_6845

Spectrum o
Ref Level 15.00 dBm Offset 25.71 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.96 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.320 MHz 500,000 kHz 6.75329 GHz -60.73 dBm 51.77 dB -11.77 dB
-60.320 MHz  -40.210MHz 500,000 kHz | 6.78471 GHz -60.95 dam | 51.99dB  -12.01dB
-40.210 MHz -21.110 MHz 500,000 kHz 6.82386 GHz -44.60 dBm -35.64 dB -15.63 dB
-21.110 MHz -20.110 MHz | 500,000 kHz 6.82390 GHz -44.42 dBm -35.47 dB -15.67 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.86610 GHz -44.39 dBm -35.44 dB -15.64 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.86612 GHz -44.66 dBm -35.70dB -15.70 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.90531 GHz -60.82 dém -51.86 dB -11.87 db
60.320 MHz 100,000 MHz = 500.000 kHz 6.02337 GHz -60.53 dém -51.58 dB -11.58 dB
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10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.89 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 59,880 MHz | 500.000 kHz 6.78151 GHz -59.83 dém 51.94 dB -11.94 dB
59,880 MHz | -39.920 MHz | 500.000 kHz | 6.78525 GHz -60.18 dBm | -52.20dB | -12.37 dB
-39.920 MHz 20,960 MHz | 500.000 kHz 6.82397 GHz -42.87 dBm -34.98 dB -14.95 dB
-20.960 MHz -19.960 MHz | 500.000 kHz 6.82405 GHz -42.50 dBm -34.61 dB -14.81 dB
19.960 MHz 20.960 MHz = 500.000 kHz 6.86595 GHz -43.27 dBm -35.38 dB -15.58 dB
20.960 MHz 39.920 MHz |~ 500.000 kHz 6.86597 GHz -43.28 dBm -35.40 dB -15.39 dB
39.920 MHz 59,880 MHz 500,000 kHz 6.90483 GHz -60.31 dém -52.42 dB -12.45 dB
59.880 MHz 100,000 MHz = 500.000 kHz 6.91417 GHz -60.05 dém -52.16 dB -12.17 dB

™

JL

Date: 2AUG.2024 00:57:15

G e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS8

Page Number

1 A2-167 of 275



SPORTON LAB.

FCC RF Test Report

Report No. : FR471919F

11AX40MIMO_Ant5_6885
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Ref Level 15.00 dém  Offset
Count 100/100

26.02 dB Mode Sweep

10 dbffuit Gheck
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-80 dBm

CF 6.885 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -8.53 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,320 MHz | 500.000 kHz 6.81219 GHz -59.98 dém 51.46 dB -11.46 dB
-60.320 MHz -40.210MHz | 500.000 kHz 6.82469 GHz -60.23 dém -51.70 dB 1171 dB
-40.210 MHz -21.110MHz | 500.000 kHz 6.86382 GHz -43.89 dBm -35.36 dB -15.33 dB
-21.110 MHz -20.110MHz | 500.000 kHz 6.86390 GHz -43.75 dBm -35.22 dB -15.42 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.90610 GHz -43.97 dBm -35.44 dB -15.64 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.90612 GHz -43.89 dBm -35.37 dB -15.36 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.94529 GHz -60.42 dém -51.89 dB -11.91 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.96363 GHz -60.06 dBm -51.53 dB -11.53 dB
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10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -7.13 dBm

Standard: None
RBW 500.000 kHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,320 MHz | 500.000 kHz 6.81949 GHz -59.80 dém -52.67 dB -12.67 dB
-60.320 MHz -40.210MHz | 500.000 kHz 6.82481 GHz -59.89 dem -52.75 dB -12.83 dB
-40.210 MHz -21.110MHz | 500.000 kHz 6.86362 GHz -42.72 dBm -35.58 dB -15.56 dB
-21.110 MHz -20.110MHz | 500.000 kHz 6.86390 GHz -42.46 dBm -35.33 dB -15.53 dB
20.110 MHz 21,110 MHz = 500.000 kHz 6.90610 GHz -43.24 dBm -36.11dB -16.31 dB
21.110 MHz 40.210 MHz | 500.000 kHz 6.90612 GHz -43.24 dBm -36.10 dB -16.10 dB
40.210 MHz 60,320 MHz 500,000 kHz 6.94515 GHz -60.48 dém 53.34 dB -13.44 dB
60.320 MHz 100,000 MHz = 500.000 kHz 6.97075 GHz -60.07 dém -52.94 dB -12.94 dB
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11AX40MIMO_Ant5_6925
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Ref Level 15.00 dBm  Offset 26.20 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -8.39 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.170 MHz 500,000 kHz 6.85528 GHz -59.56 dBm -51.17 dB -11.17 dB
-60.170 MHz | -40.110MHz 500,000 kHz | 6.86496 GHz -59.86 dam | 5146dB -11.54dB
-40.110 MHz -21.060 MHz 500,000 kHz 6.90391 GHz -43.21 dBm -34.81 dB -14.80 dB
-21.060 MHz -20.060 MHz 500,000 kHz 6.90395 GHz -43.41 dBm -35.02 dB -15.22 dB
20.060 MHz 21,060 MHz = 500.000 kHz 6.94605 GHz -43.62 dBm -35.22dB -15.42 dB
21.060 MHz 40,110 MHz = 500.000 kHz 6.94609 GHz -43.60 dBm -35.20 dB -15.19 dB
40,110 MHz 60,170 MHz = 500,000 kHz 6.98516 GHz -59.99 dém -51.60 dB -11.60 dB
60.170 MHz 100,000 MHz = 500.000 kHz 6.08884 GHz -61.25 dém -52.86 dB -12.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.04 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.85985 GHz -59.29 dBm -52.26 dB -12.26 dB
-60.600 MHz  -40.400 MHz 500,000 kHz | 6.86481 GHz -59.60 dam | 5256dB  -12.80dB
40,400 MHz -21.200 MHz 500,000 kHz 6.90379 GHz -43.45 dBm -36.42 dB -16.41 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.90381 GHz -42.99 dBm -35.95 dB -16.15 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.94619 GHz -43.78 dBm -36.75 dB -16.95 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.94621 GHz -43.80 dBm -36.76 dB -16.76 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.98553 GHz -60.30 dBm 53.26 dB -13.30 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.98631 GHz -61.41 dém -54.37 dB -14.37 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.45 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.030 MHz 500,000 kHz 6.88810 GHz -59.90 dBm -52.44 dB -12.44 dB
-60.030 MHz | -40.020 MHz 500,000 kHz | 6.90504 GHz -60.21 ddm | 52.76dB  -12.80dB
-40,020 MHz -21.010 MHz 500,000 kHz 6.94398 GHz -43.11 dBm -35.66 dB -15.65 dB
-21.010 MHz -20.010 MHz 500,000 kHz 6.94400 GHz -42.78 dBm -35.32dB -15.52 dB
20.010 MHz 21,010 MHz = 500.000 kHz 6.98600 GHz -43.59 dBm -36.14 dB -16.34 dB
21.010 MHz 40,020 MHz | 500.000 kHz 6.98602 GHz -41.17 dBm -33.71dB -13.71dB
40.020 MHz 60,030 MHz | 500.000 kHz 7.02494 GHz -62.15 dgém -54.70 dB -14.75 dB
60.030 MHz 100,000 MHz = 500.000 kHz 7.02518 GHz -62.00 dém -54.55 dB -14.55 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.46 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.450 MHz 500,000 kHz 6.87521 GHz -59.63 dBm -53.17 dB -13.17 dB
-60.450 MHz | -40.300 MHz 500,000 kHz | 6.90472 GHz -60.09 ddm | 5363dB  -13.73dB
40,300 MHz -21.150 MHz 500,000 kHz 6.94382 GHz -42.55 dBm -36.00 dB -16.07 dB
-21.150 MHz -20.150 MHz 500,000 kHz 6.94386 GHz -42.58 dBm -36.12 dB -16.32 dB
20.150 MHz 21,150 MHz | 500.000 kHz 6.98614 GHz -43.41 dBm -36.95 dB -17.15dB
21.150 MHz 40,300 MHz | 500.000 kHz 6.98616 GHz -41.02 dBm -34.56 dB -14.56 dB
40,300 MHz 60,450 MHz = 500.000 kHz 7.02526 GHz -62.07 dém -55.61 dB -15.72 dB
60.450 MHz 100,000 MHz = 500.000 kHz 7.02634 GHz -61.67 dém -55.21 dB -15.21 dB
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Spectrum o
Ref Level 15.00 dBm  Offset 25.80 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.54 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.170 MHz 500,000 kHz 7.02076 GHz -61.38 dBm -54.84 dB -14.84 dB
-60.170 MHz | -40.110MHz 500,000 kHz | 7.02506 GHz -61.71 ddm | 55.17dB -15.31dB
-40.110 MHz -21.060 MHz 500,000 kHz 7.06393 GHz -40.62 dBm -34.28 dB -14.28 dB
-21.060 MHz -20.060 MHz 500,000 kHz 7.06395 GHz -41.01 dBm -34.47 dB -14.67 dB
20.060 MHz 21,060 MHz = 500.000 kHz 7.1060S GHz -41.97 dBm -35.43dB -15.63 dB
21.060 MHz 40,110 MHz = 500.000 kHz 7.10607 GHz -41.69 dBm -35.15dB -15.14 dB
40,110 MHz 60,170 MHz = 500,000 kHz 7.14508 GHz -63.35 dém -56.82 dB -16.87 dB
60.170 MHz 100,000 MHz = 500.000 kHz 7.14760 GHz -63.04 dBm -56.51 dB -16.51 dB
7

Wi e

11AX40MIMO_Ant8_7085

Sp

rum

=

Ref Level 15.00 dBm
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Mode Sweep
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-80 dBm

CF 7.085 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power -5.35 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz -60.750 MHz | 500.000 kHz 7.00610 GHz -61.25 dém -55.90 dB -15.90 dB
-60.750MHz | -40.500 MHz | 500.000 kHz | 7.02434 GHz -61.67 dBm | -56.32dB | -16.37 dB
40,500 MHz 21,250 MHz | 500.000 kHz 7.06372 GHz -40.73 dBm -35.38 dB -15.37 dB
-21.250 MHz -20.250 MHz | 500.000 kHz 7.06376 GHz -41.19 dBm -35.84 dB -16.04 dB
20.250 MHz 21,250 MHz | 500.000 kHz 7.10624 GHz -41.61 dBm -36.26 dB -16.46 dB
21.250 MHz 40.500 MHz | 500.000 kHz 7.10628 GHz -41.62 dBm -36.27 dB -16.26 dB
40.500 MHz 60,750 MHz | 500.000 kHz 7.14504 GHz -62.69 dBm 57.34 dB -17.76 dB
60.750 MHz 100,000 MHz = 500.000 kHz 7.14872 GHz -62.71 dém -57.36 dB -17.36 dB
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11AX80MIMO_Ant5_5985

Spectrum o
Ref Level 14,32 dBm  Offset 24.82 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.89 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 5.86111 GHz -53.46 dBm -51.57 dB -11.57 dB
-122,910 MHz -81.940 MHz 1.000 MHz 5.86331 GHz -53.75 dBm -51.87 dB -12.22dB
-81.940 MHz -41.970 MHz 1.000 MHz 5.94301 GHz -35.69 dBm -33.80 dB -13.80 dB
-41.970 MHz -40.970 MHz 1.000 MHz 5.94305 GHz -35.58 dBm -33.60 dB -14.08 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.02695 GHz -38.55 dBm -36.66 dB -17.06 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.02703 GHz -38.66 dBm -36.77 dB -16.76 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.10777 GHz -58.33 dém -56.44 dB -16.48 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.10849 GHz -58.07 dém -56.18 dB -16.18 dB
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Ref Level 14,37 dBm  Offset 24.87 dB Mode Sweep
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -121,770 MHz 1.000 MHz 5.85837 GHz -56.85 dBm -54.97 dB -14.97 dB
-121,770 MHz -81.180 MHz 1.000 MHz 5.86333 GHz -56.98 dBm -55.10 dB -15.13 dB
-81.180 MHz -41,590 MHz 1.000 MHz 5.94331 GHz -36.02 dBm -34.14 dB -14.12 dB
41,550 MHz 40,550 MHz 1.000 MHz 5.94343 GHz -35.78 dBm -33.90 dB -14.30 dB
40.590 MHz 41.590 MHz 1.000 MHz 6.02657 GHz -36.92 dBm -35.04 dB -1544 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.02661 GHz -36.82 dBm -34.94 dB -14.93 dB
81.180 MHz 121.770 MHz 1.000 MHz 6.10671 GHz -58.69 dBm -56.81 dB -16.83 dB
121.770 MHz 200.000 MHz 1.000 MHz 6.11103 GHz -58.52 dém -56.64 dB -16.64 dB
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Spectrum o
Ref Level 15.00 dBm Offset 25.332 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -3.20 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,060 MHz 1.000 MHz 6.00880 GHz -56.35 dBm -53.15dB -13.15dB
-122,060 MHz | -81,370MHz | 1,000 MHz | 6.02320 GHz -56.87 dam | 5367dB -13.75dB
-81.370 MHz 41,690 MHz 1.000 MHz 6.10321 GHz -36.67 dBm -33.47 dB -13.45 dB
41,650 MHz 40,650 MHz 1.000 MHz 6.10333 GHz -36.80 dBm -33.60 dB -14.00 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.18667 GHz -37.83 dBm -34.63dB -15.03 dB
41,690 MHz 81.370 MHz 1.000 MHz 6.18675 GHz -37.62 dBm -34.42 dB -14.41 dB
81.370 MHz 122.060 MHz 1.000 MHz 6.26692 GHz -58.30 dém -55.10 dB -15.14 dB
122,060 MHz 200.000 MHz 1.000 MHz 6.26776 GHz -57.98 dém -54.78 dB -14.78 dB
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Ref Level 15.00 dBm Offset 25.01 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.45 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.01731 GHz -57.93 dBm -53.48 dB -13.48 dB
-122.910MHz | -81,940MHz | 1,000 MHz | 6.02259 GHz -58.36 ddm | 53.90dB  -14.05dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.10293 GHz -39.97 dBm -35.52 d -15.50 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.10305 GHz -39.78 dBm -35.33 dB -15.73 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.18695 GHz -40.04 dBm -35.59dB -15.99 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.18699 GHz -40.20 dBm -35.74 dB -15.74 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.26781 GHz -58.78 dém -54.32 dB -14.35 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.26985 GHz -58.53 dBm -54.08 dB -14.08 dB
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Ref Level 15.00 dBm Offset 25.62 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.74 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,340 MHz 1.000 MHz 6.26232 GHz -55.65 dBm -51.91dB -11.91dB
-122,340MHz | -81,560MHz 1,000 MHz | 6.26280 GHz -55.74 ddm | 52.01dB  -12.05dB
-81.560 MHz -41.780 MHz 1.000 MHz 6.34316 GHz -36.44 dBm -32.70 dB -12.69 dB
-41.780 MHz -40.780 MHz 1.000 MHz 6.34324 GHz -36.50 dBm -32.77 dB -13.17 dB
40.780 MHz 41.780 MHz 1.000 MHz 6.42676 GHz -38.50 dBm -34.77 dB -15.17 dB
41.780 MHz 81.560 MHz 1.000 MHz 6.42684 GHz -38.52 dBm -34.78 dB -14.77 dB
81.560 MHz 122,340 MHz 1.000 MHz 6.50732 GHz -56.73 dém -52.99 dB -12.99 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.50928 GHz -56.67 dBm -52.93 dB -12.93 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,060 MHz 1.000 MHz 6.23243 GHz -56.59 dBm -52.87 dB -12.87 dB
-122,060 MHz | -81,370MHz | 1,000 MHz | 6.26316 GHz -56.69 dam | 52.97dB  -13.03dB
-81.370 MHz 41,690 MHz 1.000 MHz 6.34321 GHz -38.34 dBm -34.62 dB -14.60 dB
41,650 MHz 40,650 MHz 1.000 MHz 6.34333 GHz -38.12 dBm -34.40 dB -14.80 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.42667 GHz -40.09 dBm -36.37 dB -16.77 dB
41,690 MHz 81.370 MHz 1.000 MHz 6.42671 GHz -40.13 dBm -36.41 dB -16.41 dB
81.370 MHz 122.060 MHz 1.000 MHz 6.50696 GHz -57.89 dém 54.17 dB -14.20 dB
122,060 MHz 200.000 MHz 1.000 MHz 6.51112 GHz -57.76 dém -54.04 dB -14.04 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,340 MHz 1.000 MHz 6.34176 GHz -56.16 dBm -52.08 dB -12.08 dB
-122,340MHz | -81,560MHz 1,000 MHz | 6.34320 GHz -56.41 dam | 52.33dB | -12.48dB
-81.560 MHz -41.780 MHz 1.000 MHz 6.42320 GHz -37.61 dBm -33.53 dB -13.53 dB
-41.780 MHz -40.780 MHz 1.000 MHz 6.42324 GHz -37.75 dBm -33.67 dB -14.07 dB
40.780 MHz 41.780 MHz 1.000 MHz 6.50676 GHz -38.72 dBm -34.64 dB -15.04 dB
41.780 MHz 81.560 MHz 1.000 MHz 6.50688 GHz -38.70 dBm -34.62 dB -14.60 dB
81.560 MHz 122,340 MHz 1.000 MHz 6.58720 GHz -57.25 dém -53.17 dB -13.21 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.50408 GHz -57.08 dém -52.00 dB -13.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.51 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -122,060 MHz 1.000 MHz 6.31775 GHz -56.26 dBm 5175 dB -11.75dB
-122,060 MHz | -81,370MHz | 1,000 MHz | 6.34300 GHz -56.45 dam | 51.94dB  -11.96dB
-81.370 MHz 41,690 MHz 1.000 MHz 6.42321 GHz -38.83 dBm -34.32 dB -14.30 dB
41,650 MHz 40,650 MHz 1.000 MHz 6.42333 GHz -38.75 dBm -34.24 dB -14.64 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.50667 GHz -40.54 dBm -36.03dB -16.43 dB
41,690 MHz 81.370 MHz 1.000 MHz 6.50675 GHz -40.59 dBm -36.08 dB -16.07 dB
81.370 MHz 122.060 MHz 1.000 MHz 6.58628 GHz -57.53 dém -53.02 dB -13.25dB
122,060 MHz 200.000 MHz 1.000 MHz 6.50544 GHz -57.40 dgm -52.89 dB -12.89 dB
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Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.59 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz |~ -121,770 MHz 1.000 MHz 6.41733 GHz -55.97 dBm -51.37 dB -11.37 dB
-121,770MHz | -81,180MHz | 1,000 MHz | 6.42337 GHz -56.27 ddm | 5167dB -11.72dB
-81.180 MHz -41,590 MHz 1.000 MHz 6.50339 GHz -38.27 dBm -33.68 dB -13.67 dB
41,550 MHz 40,550 MHz 1.000 MHz 6.50343 GHz -38.11 dBm -33.51dB -13.91 dB
40.590 MHz 41.590 MHz 1.000 MHz 6.58657 GHz -39.21 dBm -34.62 dB -15.02 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.58669 GHz -39.11 dBm -34.51dB -1449 dB
81.180 MHz 121.770 MHz 1.000 MHz 6.66643 GHz -56.73 dém 52.14 dB -12.24 dB
121.770 MHz 200.000 MHz 1.000 MHz 6.66727 GHz -56.51 dBm -51.92 dB -11.92 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,340 MHz 1.000 MHz 6.40151 GHz -57.24 dBm 51.11dB -11.11dB
-122,340MHz | -81,560MHz 1,000 MHz | 6.42284 GHz -57.47 ddm | 51.34dB  -11.39dB
-81.560 MHz -41.780 MHz 1.000 MHz 6.50320 GHz -40.93 dBm -34.80 dB -14.79 dB
-41.780 MHz -40.780 MHz 1.000 MHz 6.50324 GHz -40.95 dBm -34.82 dB -15.22 dB
40.780 MHz 41.780 MHz 1.000 MHz 6.58676 GHz -42.36 dBm -36.23dB -16.63 dB
41.780 MHz 81.560 MHz 1.000 MHz 6.58680 GHz -42.46 dBm -36.33dB -16.32 dB
81.560 MHz 122,340 MHz 1.000 MHz 6.66728 GHz -58.11 deém -51.98 dB -12.00 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.67460 GHz -57.86 dBm 51.73 dB -11.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -121,770 MHz 1.000 MHz 6.47076 GHz -57.18 dBm 5252 dB -12.52 dB
-121,770MHz | -81,180MHz | 1,000 MHz | 6.50345 GHz -57.45 dam | 52.80dB  -12.86dB
-81.180 MHz -41,590 MHz 1.000 MHz 6.58339 GHz -39.18 dBm -34.52 dB -14.52 dB
41,550 MHz 40,550 MHz 1.000 MHz 6.58343 GHz -39.11 dBm -34.46 dB -14.86 dB
40.590 MHz 41.590 MHz 1.000 MHz 6.66657 GHz -39.20 dBm -34.55dB -14.95 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.66661 GHz -39.30 dBm -34.65dB -14.64 dB
81.180 MHz 121.770 MHz 1.000 MHz 6.74667 GHz -57.81 dém -53.15dB -13.18 dB
121.770 MHz 200.000 MHz 1.000 MHz 6.75527 GHz -57.65 dém -52.99 dB -12.99 dB
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10001 pts
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Spectrum Emission Mask
Peak Power -5.33 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,060 MHz 1.000 MHz 6.48508 GHz -57.37 dém -52.03 dB -12.03 dB
-122.060 MHz | -81,370MHz | 1.000 MHz | 6.50296 GHz -57.81dBm | -5248dB  -12.49dB
81,370 MHz 41,690 MHz 1.000 MHz 6.58329 GHz -40.27 dBm -34.93 dB -14.93 dB
41,690 MHz 40,690 MHz 1.000 MHz 6.58333 GHz -40.35 dBm -35.02 dB -15.42 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.66667 GHz -41.16 dBm -35.83dB -16.23 dB
41,690 MHz 81.370 MHz 1.000 MHz 6.66671 GHz -41.04 dBm -35.70dB -15.70 dB
81.370 MHz 122.060 MHz 1.000 MHz 6.74684 GHz -58.20 dém -52.87 dB -12.93 dB
122,060 MHz 200.000 MHz 1.000 MHz 6.74960 GHz -58.03 dém -52.70 dB -12.70 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.47 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,340 MHz 1.000 MHz 6.57900 GHz -56.22 dBm 51.75 dB -11.75dB
-122,340MHz | -81,560MHz 1,000 MHz | 6.58268 GHz -56.46 dam | 51.99dB  -11.99dB
-81.560 MHz -41.780 MHz 1.000 MHz 6.66320 GHz -38.74 dBm -34.27 dB -14.26 dB
-41.780 MHz -40.780 MHz 1.000 MHz 6.66324 GHz -38.71 dBm -34.24 dB -14.64 dB
40.780 MHz 41.780 MHz 1.000 MHz 6.74676 GHz -38.94 dBm -34.47 dB -14.87 db
41.780 MHz 81.560 MHz 1.000 MHz 6.74680 GHz -38.70 dBm -34.22 dB -14.22 dB
81.560 MHz 122,340 MHz 1.000 MHz 6.82724 GHz -56.40 dBm -51.93 dB -11.96 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.82764 GHz -56.33 dBm -51.86 dB -11.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.93 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.56983 GHz -56.98 dBm -52.05 dB -12.05 dB
-122.910MHz | -81,940MHz | 1,000 MHz | 6.58231 GHz -57.23 dém | 52.30dB  -12.36dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.66301 GHz -39.89 dBm -34.97 dB -14.96 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.66305 GHz -39.87 dBm -34.94 dB -15.34 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.74695 GHz -40.56 dBm -35.63dB -16.03 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.74699 GHz -40.61 dBm -35.68 dB -15.68 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.82785 GHz -57.60 dBm 52.67 dB -12.60 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.82880 GHz -57.35 dém -52.42 dB -12.42 dB
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11AX80MIMO_Ant5_6785

Spectrum
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Ref Level 15.00 dBm
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Mode Sweep
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.29 dBm

Standard: None

RBW 1.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-200.000 MHz | -122,630 MHz 1.000 MHz 6.65307 GHz -57.07 dém -51.78 dB -11.78 dB

-122630 MHz | -81.7S0MHz | 1.000 MHz | 6.66251 GHz -57.22dem  5192dB  -11.96dB
-81.750 MHz 41,880 MHz 1.000 MHz 6.74306 GHz -39.43 dBm -34.13 dB -14.12 dB
41,880 MHz 40,880 MHz 1.000 MHz 6.74314 GHz -39.72 dBm -34.43 dB -14.93 dB
40.880 MHz 41.880 MHz 1.000 MHz 6.82686 GHz -39.62 dBm -34.32 dB -14.72 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.82690 GHz -39.78 dBm -34.48 dB -14.48 dB
81.750 MHz 122,630 MHz 1.000 MHz 6.90749 GHz -57.40 dgm 52.11 dB -12.15dB
122,630 MHz 200.000 MHz 1.000 MHz 6.90957 GHz -57.23 dém -51.94 dB -11.94 dB
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.84 dBm

Standard: None

RBW 1.000 MHz

Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -122,060 MHz 1.000 MHz 6.62767 GHz -57.83 dém 51.90 dB -11.99 dB
-122.060 MHz | -81,370MHz | 1.000 MHz | 6.66300 GHz -57.99 dBm | -52.15dB | -12.17dB
81,370 MHz 41,690 MHz 1.000 MHz 6.74329 GHz -40.44 dBm -34.60 dB -14.60 dB
41,690 MHz 40,690 MHz 1.000 MHz 6.74333 GHz -40.65 dBm -34.81 dB -15.21 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.82667 GHz -41.39 dBm -35.55dB -15.95 dB
41,690 MHz 81.370 MHz 1.000 MHz 6.82675 GHz -41.32 dBm -35.49 dB -15.47 dB
81.370 MHz 122.060 MHz 1.000 MHz 6.90688 GHz -58.18 dém 52.34 dB -12.40 dB
122,060 MHz 200.000 MHz 1.000 MHz 6.90248 GHz -57.98 dém -52.15 dB -12.15 dB
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11AX80MIMO_Ant5_6865
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Spectrum Emission Mask Standard: None
Peak Power -5.35 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -121,490 MHz 1.000 MHz 6.74089 GHz -56.74 dBm -51.39 dB -11.39dB
-121.490 MHz | -80.990MHz | 1,000 MHz | 6.74369 GHz -57.00 d@m | 5166dB  -11.71dB
-80.990 MHz -41.500 MHz 1.000 MHz 6.82344 GHz -39.50 dBm -34.15 dB -14.14 dB
-41.500 MHz 40,500 MHz 1.000 MHz 6.82352 GHz -39.15 dBm -33.80 dB -14.20 dB
40.500 MHz 41.500 MHz 1.000 MHz 6.90648 GHz -39.39 dBm -34.05 dB -14.45 dB
41.500 MHz 80.990 MHz 1.000 MHz 6.90656 GHz -39.33 dBm -33.98dB -13.97 db
80.990 MHz 121,490 MHz 1.000 MHz 6.98639 GHz -57.09 dém S51.74 dB -11.77 dB
121,490 MHz 200.000 MHz 1.000 MHz 6.98651 GHz -58.03 dém -52.68 dB -12.68 dB
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CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -4.47 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,770 MHz 1.000 MHz 6.73701 GHz -56.38 dém 51.90 dB -11.90 dB
-121.770MHz | -81,180MHz | 1.000 MHz | 6.74389 GHz -56.49 dBm | -52.02dB | -12.21dB
81,180 MHz 41,590 MHz 1.000 MHz 6.82339 GHz -38.46 dBm -33.98 dB -13.98 dB
41,590 MHz 40,590 MHz 1.000 MHz 6.82343 GHz -38.62 dBm -34.15 dB -14.55 dB
40.590 MHz 41.590 MHz 1.000 MHz 6.90657 GHz -39.59 dBm -35.11dB -1551 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.90669 GHz -39.60 dBm -35.13dB -15.11dB
81.180 MHz 121.770 MHz 1.000 MHz 6.98655 GHz -57.31 dém -52.84 dB -12.90 db
121.770 MHz 200.000 MHz 1.000 MHz 6.98859 GHz -58.35 dém -52.88 dB -13.88 dB
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Ref Level 15.00 dBm  Offset 25.99 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,490 MHz 1.000 MHz 6.82241 GHz -56.24 dBm -51.20dB -11.20dB
-121,490 MHz -80.990 MHz 1.000 MHz 6.82365 GHz -56.53 dBm -51.49 dB -11.54 dB
-80.990 MHz -41.500 MHz 1.000 MHz 6.90348 GHz -38.55 dBm -33.51dB -13.50 dB
-41.500 MHz 40,500 MHz 1.000 MHz 6.90352 GHz -38.85 dBm -33.81dB -14.21 dB
40.500 MHz 41.500 MHz 1.000 MHz 6.98648 GHz -39.52 dBm -34.48 dB -14.88 dB
41.500 MHz 80.990 MHz 1.000 MHz 6.98660 GHz -37.29 dBm -32.35dB -12.33 dB
80.990 MHz 121,490 MHz 1.000 MHz 7.06647 GHz -58.19 dém 53.15dB -13.15dB
121,490 MHz 200.000 MHz 1.000 MHz 7.06767 GHz -58.09 dém -52.05 dB -13.05 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.81dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -121,770 MHz 1.000 MHz 6.80592 GHz -56.33 dBm 51.51dB -11.51dB
-121,770 MHz -81.180 MHz 1.000 MHz 6.82325 GHz -56.63 dBm -51.82 dB -11.83 dB
-81.180 MHz -41,590 MHz 1.000 MHz 6.90339 GHz -38.77 dBm -33.96 dB -13.95 dB
41,550 MHz 40,550 MHz 1.000 MHz 6.90343 GHz -38.77 dBm -33.96 dB -14.36 dB
40.590 MHz 41.590 MHz 1.000 MHz 6.98657 GHz -40.26 dBm -35.45dB -15.85 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.98665 GHz -38.52 dBm -33.71dB -13.60 dB
81.180 MHz 121.770 MHz 1.000 MHz 7.06639 GHz -58.71 dém -53.90 dB -14.01 dB
121.770 MHz 200.000 MHz 1.000 MHz 7.07283 GHz -58.65 dBm -52.83 dB -13.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,920 MHz 1.000 MHz 6.90278 GHz -55.70 dBm -53.37 dB -13.37 dB
-120920 MHz | -80.610MHz | 1,000 MHz | 6.90438 GHz -55.89 dam | 5356dB -13.65dB
-80.610 MHz -41.310 MHz 1.000 MHz 6.98367 GHz -37.37 dBm -35.04 dB -15.03 dB
-41.310 MHz -40.310 MHz 1.000 MHz 6.98371 GHz -37.50 dBm -35.17 dB -15.57 dB
40.310 MHz 41.310 MHz 1.000 MHz 7.06629 GHz -36.06 dBm -33.73dB -14.13 dB
41.310 MHz 80.610 MHz 1.000 MHz 7.06633 GHz -36.37 dBm -34.04 dB -14.04 dB
80.610 MHz 120.920 MHz 1.000 MHz 7.14590 GHz -57.65 dém -55.32 dB -15.32 dB
120.920 MHz 200.000 MHz 1.000 MHz 7.14606 GHz -57.46 dBm -55.13 dB -15.13 dB

il J [T

Date: 2AUG.2024 01:55:13

11AX80MIMO_Ant8_7025

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -1.71dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.90123 GHz -54.29 dBm -52.58 dB -12.58 dB
-122.910MHz | -81,940MHz | 1,000 MHz | 6.90239 GHz -54.28 ddm | 5257dB -12.66dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.98297 GHz -38.57 dBm -36.86 dB -16.84 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.98305 GHz -38.63 dBm -36.92 d -17.32 dB
40.970 MHz 41.970 MHz 1.000 MHz 7.06695 GHz -38.07 dBm -36.36 dB -16.76 dB
41.970 MHz 81.940 MHz 1.000 MHz 7.06707 GHz -38.27 dBm -36.56 dB -16.54 dB
81.940 MHz 122,910 MHz 1.000 MHz 7.14781 GHz -57.18 dgém -55.47 dB -15.50 dB
122,910 MHz 200.000 MHz 1.000 MHz 7.15097 GHz -56.80 dBm -55.09 dB -15.09 dB

il J [T

Date: 2AUG.2024 01:55:59

Sporton International Inc. (Kunshan) Page Number 1 A2-182 of 275
TEL : +86-512-57900158
FCC ID: IHDT56AS8



s=amranas. FCC RF Test Report Report No. : FR471919F

11AX160MIMO_Ant5_6025
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Spectrum Emission Mask Standard: None
Peak Power -1.78 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -246.410 MHz 2,000 MHz 5.74191 GHz -51.13 dBm -49.35 dB -9.35dB
246,410 MHz | -164.270MHz | 2,000 MHz | 5.81930 GHz -44.39 dam | -42.61dB | -8.56 dB
-164.270 MHz -83.140 MHz 2,000 MHz 5.86101 GHz -41.25 dBm -39.48 dB -11.50 dB
-83.140 MHz -82,140 MHz 2,000 MHz 5.94190 GHz -33.34 dBm -31.56 dB -12.40 dB
82,140 MHz 83.140 MHz 2.000 MHz 6.10810 GHz -35.96 dBm -34.19dB -15.02 dB
983.140 MHz 164.270 MHz 2,000 MHz 6.10890 GHz -36.37 dBm -34.59 dB -14.52 dB
164.270 MHz 246,410 MHz 2,000 MHz 6.27137 GHz -56.00 dém 54.22 dB -14.23 dB
246,410 MHz 400.000 MHz 2.000 MHz 6.31057 GHz -54.59 dBm -52.81 dB -12.81 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.78 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -246,980 MHz 2,000 MHz 5.76005 GHz -53.19 dBm -50.41 dB -10.41 dB
-246,980 MHz | -164.650MHz = 2,000 MHz | 5.77814 GHz -55.46 dam | 5260dB  -12.70dB
-164.650 MHz -83.330 MHz 2,000 MHz 5.94155 GHz -36.26 dBm -33.49 dB -13.48 dB
-83.330 MHz -82,330 MHz 2,000 MHz 5.94171 GHz -36.28 dBm -33.51dB -14.34 dB
82,330 MHz 83.330 MHz 2.000 MHz 6.10829 GHz -36.83 dBm -34.06 dB -14.80 dB
83.330 MHz 164.650 MHz 2,000 MHz 6.10877 GHz -37.07 dBm -34.29 dB -14.25 dB
164.650 MHz 246,980 MHz 2,000 MHz 6.27186 GHz -56.19 dgém 53.41 dB -13.43 dB
246,980 MHz 400.000 MHz 2.000 MHz 6.32140 GHz -54.80 dBm -52.03 dB -12.03 dB
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -2.16 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -246.410 MHz 2.000 MHz 5.80687 GHz -49.41 dém -47.25 dB -7.25dB
246,410 MHz | -164.270MHz | 2.000 MHz | 5.97786 GHz -42.68 dBm | -40.52 dB | -6.26 dB
-164.270 MHz -83.140 MHz 2.000 MHz 6.02085 GHz -40.06 dBm -37.90 dB -9.92 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.10190 GHz -34.56 dBm -32.40 dB -13.23 dB
82,140 MHz 83.140 MHz 2.000 MHz 6.26810 GHz -36.55 dBm -34.39 dB -15.23 dB
983.140 MHz 164.270 MHz 2,000 MHz 6.26834 GHz -36.66 dBm -34.50 dB -14.48 dB
164.270 MHz 246,410 MHz 2,000 MHz 6.43137 GHz -55.44 dgm -53.268 dB -13.28 dB
246,410 MHz 400.000 MHz 2.000 MHz 6.48920 GHz -54.04 dém -51.88 dB -11.88 dB
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Spectrum Emission Mask
Peak Power -2.31dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -245.270 MHz 2.000 MHz 5.89920 GHz -52.02 dém -49.71 dB 971dB
-245.270 MHz | -163.510MHz | 2.000 MHz | 5.94033 GHz -54.43dBm | -52.12dB | -12.21dB
-163.510 MHz -82.760 MHz 2.000 MHz 6.10220 GHz -35.18 dBm -32.87 dB -12.87 dB
-62.760 MHz -81.760 MHz 2.000 MHz 6.10228 GHz -34.68 dBm -32.37 dB -13.20 dB
81.760 MHz 82.760 MHz 2.000 MHz 6.26772 GHz -36.41 dBm -34.10 dB -14.93 dB
82.760 MHz 163.510 MHz 2,000 MHz 6.26804 GHz -36.60 dBm -34.29 dB -14.26 dB
163.510 MHz 245,270 MHz 2,000 MHz 6.42983 GHz -55.92 dém -52.60 dB -13.67 db
245,270 MHz 400.000 MHz 2.000 MHz 6.48303 GHz -55.72 dém -52.40 dB -13.40 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.44 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -245.840 MHz 2,000 MHz 6.05016 GHz -49.50 dBm -47.06 dB -7.06 dB
-245.840 MHz | -163.890MHz | 2,000 MHz | 6.13705 GHz -43.87 ddm | -41.43dB -6.98 dB
-163.890 MHz -82,950 MHz 2,000 MHz 6.18908 GHz -39.18 dBm -36.74 d -9.53 dB
-82,950 MHz -81.950 MHz 2,000 MHz 6.26209 GHz -34.83 dBm -32.30 dB -13.22 dB
81.950 MHz 82.950 MHz 2.000 MHz 6.42791 GHz -36.42 dBm -33.98 dB -14.82 dB
82,950 MHz 163.890 MHz 2,000 MHz 6.42807 GHz -36.62 dBm -34.18 dB -14.17 dB
163.890 MHz 245,840 MHz 2,000 MHz 6.59016 GHz -54.40 dgm -51.96 dB -12.06 dB
245,840 MHz 400.000 MHz 2.000 MHz 6.63368 GHz -52.53 dém -50.09 dB -10.09 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.43 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -245.840 MHz 2,000 MHz 6.04704 GHz -50.05 dBm -47.62 dB -7.62 dB
-245.840 MHz | -163.890MHz | 2,000 MHz | 6.13897 GHz -47.63 ddm | -45.20dB  -11.03dB
-163.890 MHz -82,950 MHz 2,000 MHz 6.26193 GHz -35.17 dBm -32.74 dB -12.73 dB
-82,950 MHz -81.950 MHz 2,000 MHz 6.26209 GHz -34.87 dBm -32.44 dB -13.27 dB
81.950 MHz 82.950 MHz 2.000 MHz 6.42791 GHz -37.07 dBm -34.64 dB -15.48 dB
82,950 MHz 163.890 MHz 2,000 MHz 6.49780 GHz -43.86 dBm -41.43dB -14.53 dB
163.890 MHz 245,840 MHz 2,000 MHz 6.50080 GHz -55.68 dém 53.25dB -13.26 dB
245,840 MHz 400.000 MHz 2.000 MHz 6.64184 GHz -54.70 dém 52.27 dB -12.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -244.700 MHz 2,000 MHz 6.21601 GHz -49.53 dBm -46.46 dB -6.46 dB
244,700 MHz | -163.130MHz | 2,000 MHz | 6.30637 GHz -42.77 ddm | -39.69 dB -6.47 dB
-163.130 MHz -82,570 MHz 2,000 MHz 6.34703 GHz -40.18 dBm -37.11dB -9.62 dB
-82,570 MHz -81.570 MHz 2,000 MHz 6.42247 GHz -34.89 dBm -31.82 dB -12.65 dB
81.570 MHz 82.570 MHz 2.000 MHz 6.58753 GHz -36.234 dBm -33.27 dB -14.10 dB
82.570 MHz 163.130 MHz 2,000 MHz 6.66081 GHz -43.13 dBm -40.05 dB -12.78 dB
163.130 MHz 244,700 MHz 2,000 MHz 6.74926 GHz -54.34 dgm S51.26 dB -11.33 dB
244,700 MHz 400.000 MHz 2.000 MHz 6.80871 GHz -51.53 dém -48.46 dB -8.46 dB
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11AX160MIMO_Ant8_6505

Spectrum o
Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.17 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.550 MHz 2,000 MHz 6.21171 GHz -49.10 dBm -45.93 dB -5.93 dB
-247.550 MHz | -165.030MHz | 2,000 MHz | 6.30855 GHz -43.58 dam | -40.40dp -7.84 dB
-165.030 MHz -83.520 MHz 2,000 MHz 6.34097 GHz -41.51 dBm -38.33 dB -10.43 dB
-83.520 MHz -82,520 MHz 2,000 MHz 6.42152 GHz -36.20 dBm -33.03 dB -13.86 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.58848 GHz -38.40 dBm -35.23dB -16.06 dB
83.520 MHz 165.030 MHz 2,000 MHz 6.65630 GHz -43.28 dBm -40.11 dB -1345 dB
165.030 MHz 247.550 MHz 2,000 MHz 6.75251 GHz -55.04 dgm -51.87 dB -11.88 dB
247.550 MHz 400.000 MHz 2.000 MHz 6.78956 GHz -53.81 dém -50.64 dB -10.64 dB
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11AX160MIMO_Ant5_6665

Spectrum o
Ref Level 15.00 dBm  Offset 25.66 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.03 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.550 MHz 2,000 MHz 6.38180 GHz -48.48 dBm -46.44 dB -6.44 dB
-247.550 MHz | -165.030MHz | 2,000 MHz | 6.45775 GHz -43.19 ddm | -41.16dB -7.02 dB
-165.030 MHz -83.520 MHz 2,000 MHz 6.50041 GHz -39.84 dBm -37.81dB -9.85 dB
-83.520 MHz -82,520 MHz 2,000 MHz 6.58152 GHz -35.70 dBm -33.67 dB -14.50 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.74848 GHz -36.28 dBm -34.25dB -15.08 dB
83.520 MHz 165.030 MHz 2,000 MHz 6.82278 GHz -40.28 dBm -38.25dB -10.96 dB
165.030 MHz 247.550 MHz 2,000 MHz 6.85840 GHz -44.80 dBm -42.77 dB -10.64 dB
247.550 MHz 400.000 MHz 2.000 MHz 6.96877 GHz -50.66 dBm -48.63 dB -8.63 dB

il J [T

Date: 2AUG.2024 02:12:26

11AX160MIMO_Ant8_6665

Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -3.00 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -245.270 MHz 2,000 MHz 6.36161 GHz -49.31 dBm -46.31 dB -6.31dB
245270 MHz | -163.510MHz | 2,000 MHz | 6.45993 GHz -45.39 ddm | -42.39dB | -8.29 dB
-163.510 MHz -82,760 MHz 2,000 MHz 6.50193 GHz -42.69 dBm -39.60 dB -11.73 dB
-82.760 MHz -81.760 MHz 2,000 MHz 6.58228 GHz -35.66 dBm -32.66 dB -13.50 dB
81.760 MHz 82.760 MHz 2.000 MHz 6.74772 GHz -36.48 dBm -33.48dB -14.32 dB
82.760 MHz 163.510 MHz 2,000 MHz 6.81775 GHz -42.08 dBm -39.08 dB -12.14 dB
163.510 MHz 245,270 MHz 2,000 MHz 6.91023 GHz -54.78 dgm S51.78 dB -11.79 dB
245,270 MHz 400.000 MHz 2.000 MHz 6.96367 GHz -53.69 dBm -50.69 dB -10.69 dB
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11AX160MIMO_Ant5_6825

Spectrum o
Ref Level 15.00 dBm  Offset 25.50 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.26 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -244.700 MHz 2,000 MHz 6.53081 GHz -53.49 dBm -49.24 dB -9.24 dB
244,700 MHz | -163.130MHz | 2,000 MHz | 6.61972 GHz -47.42 ddm | -43.16 dB | -8.96 dB
-163.130 MHz -82,570 MHz 2,000 MHz 6.66791 GHz -43.09 dBm -38.83 dB -11.43 dB
-82,570 MHz -81.570 MHz 2,000 MHz 6.74247 GHz -36.28 dBm -32.02dB -12.86 dB
81.570 MHz 82.570 MHz 2.000 MHz 6.90753 GHz -37.07 dBm -32.81dB -13.64 dB
82.570 MHz 163.130 MHz 2,000 MHz 6.90761 GHz -36.64 dBm -32.38dB -12.37 db
163.130 MHz 244,700 MHz 2,000 MHz 7.01899 GHz -48.72 dém -44.46 dB -11.92 dB
244,700 MHz 400.000 MHz 2.000 MHz 7.11367 GHz -55.09 dém -50.83 dB -10.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.23 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -244.700 MHz 2,000 MHz 6.52817 GHz -52.72 dBm -48.49 dB -8.49 dB
244,700 MHz | -163.130MHz | 2,000 MHz | 6.61404 GHz -48.88 dam | -44.65dB -9.61dB
-163.130 MHz -82,570 MHz 2,000 MHz 6.66839 GHz -43.79 dBm -39.56 dB -12.21dB
-82,570 MHz -81.570 MHz 2,000 MHz 6.74247 GHz -36.13 dBm -31.90 dB -12.73 dB
81.570 MHz 82.570 MHz 2.000 MHz 6.90753 GHz -37.63 dBm -33.40dB -14.23 dB
82.570 MHz 163.130 MHz 2,000 MHz 6.98001 GHz -44.99 dBm -40.75 dB -13.56 dB
163.130 MHz 244,700 MHz 2,000 MHz 7.01835 GHz -48.36 dBm -44.12 dB -11.68 dB
244,700 MHz 400.000 MHz 2.000 MHz 7.11079 GHz -56.95 dBm -52.71 dB -12.71 dB
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11AX160MIMO_Ant5_6985

Spectrum o
Ref Level 15.00 dBm  Offset 25.74 dB Mode Sweep
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Peak Power -4.40 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -245.840 MHz 2,000 MHz 6.71712 GHz -54.30 dBm -49.90 dB -9.90 dB
-245.840 MHz | -163.890MHz | 2,000 MHz | 6.73928 GHz -54.60 dam | 50.20dB -10.22dB
-163.890 MHz -82,950 MHz 2,000 MHz 6.90201 GHz -37.42 dBm -33.02 dB -13.02 dB
-82,950 MHz -81.950 MHz 2,000 MHz 6.90209 GHz -37.36 dBm -32.96 dB -13.79 dB
81.950 MHz 82.950 MHz 2.000 MHz 7.06791 GHz -36.69 dBm -32.29dB -13.12 dB
82,950 MHz 163.890 MHz 2,000 MHz 7.06799 GHz -36.74 dBm -32.34dB -12.33 dB
163.890 MHz 245,840 MHz 2,000 MHz 7.19583 GHz -52.40 dgm -48.00 dB -13.13 dB
245,840 MHz 400.000 MHz 2.000 MHz 7.27824 GHz -57.13 deém -52.73 dB -12.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.25dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -246,980 MHz 2,000 MHz 6.69572 GHz -52.40 dBm -48.15 dB -8.15dB
-246,980 MHz | -164.650MHz = 2,000 MHz | 6.73830 GHz -54.28 ddm | 50.04dB -10.08 dB
-164.650 MHz -83.330 MHz 2,000 MHz 6.90163 GHz -37.24 dBm -33.00 dB -12.99 dB
-83.330 MHz -82,330 MHz 2,000 MHz 6.90171 GHz -37.10 dBm -32.85 dB -13.60 dB
82,330 MHz 83.330 MHz 2.000 MHz 7.06829 GHz -37.84 dBm -33.60dB -14.43 dB
83.330 MHz 164.650 MHz 2,000 MHz 7.13696 GHz -44.05 dBm -39.80 dB -13.05 dB
164.650 MHz 246,980 MHz 2,000 MHz 7.18177 GHz -50.15 dgém -45.91 dB -13.23 dB
246,980 MHz 400.000 MHz 2.000 MHz 7.28740 GHz -57.13 deém -52.88 dB -12.88 dB
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<802.11ax HE20 Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Antenna |Freq(MHz) _ Gain Verdict
Mode Size | Index ([dBm/MHZz] [dBm/MHZz] | [dBm/MHZ]

26Tone | RUO -3.67 -5.47 -9.14 <-1.00 PASS
Ant5 5955 52Tone | RU37 -3.17 -5.47 -8.64 <-1.00 PASS

106Tone | RU53 -2.85 -5.47 -8.32 <-1.00 PASS
26Tone | RUO -3.43 -4.68 -8.11 <-1.00 PASS
Ant8 5955 52Tone | RU37 -4.23 -4.68 -8.91 <-1.00 PASS
106Tone | RUS3 -3.92 -4.68 -8.60 <-1.00 PASS
26Tone | RUO -0.54 -2.06 -2.60 <-1.00 PASS
total 5955 52Tone | RU37 -0.66 -2.06 -2.72 <-1.00 PASS
106Tone | RUS3 -0.34 -2.06 -2.40 <-1.00 PASS
26Tone | RUO -4.03 -5.47 -9.50 <-1.00 PASS

Ant5 6175 52Tone | RU37 -3.38 -5.47 -8.85 <-1.00 PASS
106Tone | RU53 -3.26 -5.47 -8.73 <-1.00 PASS
26Tone | RUO -3.25 -4.68 -7.93 <-1.00 PASS

Ant8 6175 52Tone | RU37 -4.24 -4.68 -8.92 <-1.00 PASS

106Tone | RU53 -3.76 -4.68 -8.44 <-1.00 PASS

11AX20MIMO 26Tone | RUO -0.61 -2.06 -2.67 <-1.00 PASS
total 6175 52Tone | RU37 -0.78 -2.06 -2.84 <-1.00 PASS

106Tone | RUS3 -0.49 -2.06 -2.55 <-1.00 PASS

26Tone | RU8 -4.4 -5.47 -9.87 <-1.00 PASS

Ant5 6415 52Tone | RU40 -3.92 -5.47 -9.39 <-1.00 PASS
106Tone | RU54 -3.53 -5.47 -9.00 <-1.00 PASS
26Tone | RU8 -2.72 -4.68 -7.40 <-1.00 PASS

Ant8 6415 52Tone | RU40 -3.48 -4.68 -8.16 <-1.00 PASS
106Tone | RU54 -3.34 -4.68 -8.02 <-1.00 PASS
26Tone | RU8 -0.47 -2.06 -2.53 <-1.00 PASS
total 6415 52Tone | RU40 -0.68 -2.06 -2.74 <-1.00 PASS

106Tone | RU54 -0.42 -2.06 -2.48 <-1.00 PASS
26Tone | RUO -4.7 -3.78 -8.48 <-1.00 PASS

Ant5 6435 52Tone | RU37 -4.28 -3.78 -8.06 <-1.00 PASS
106Tone | RU53 -4.12 -3.78 -7.90 <-1.00 PASS
Ant8 6435 26Tone | RUO -3.85 -4.40 -8.25 <-1.00 PASS
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52Tone | RU37 -4.64 -4.40 -9.04 <-1.00 PASS
106Tone | RUS3 -4.18 -4.40 -8.58 <-1.00 PASS
26Tone | RUO -1.24 -1.07 -2.31 <-1.00 PASS
total 6435 52Tone | RU37 -1.45 -1.07 -2.52 <-1.00 PASS

106Tone | RU53 -1.14 -1.07 -2.21 <-1.00 PASS
26Tone | RUO -5.63 -3.78 -9.41 <-1.00 PASS
Ant5 6475 52Tone | RU37 -4.73 -3.78 -8.51 <-1.00 PASS
106Tone | RU53 -5 -3.78 -8.78 <-1.00 PASS
26Tone | RUO -4.86 -4.40 -9.26 <-1.00 PASS
Ant8 6475 52Tone | RU37 -5.35 -4.40 -9.75 <-1.00 PASS

106Tone | RUS3 -4.81 -4.40 -9.21 <-1.00 PASS
26Tone | RUO -2.22 -1.07 -3.29 <-1.00 PASS
total 6475 52Tone | RU37 -2.02 -1.07 -3.09 <-1.00 PASS
106Tone | RUS3 -1.89 -1.07 -2.96 <-1.00 PASS
26Tone | RU8 -5.44 -3.78 -9.22 <-1.00 PASS
Ant5 6515 52Tone | RU40 -4.72 -3.78 -8.50 <-1.00 PASS

106Tone | RU54 -5.47 -3.78 -9.25 <-1.00 | PASS
26Tone | RU8 -4.56 -4.40 -8.96 <-1.00 | PASS
Ant8 6515 52Tone | RU40 -4.48 -4.40 -8.88 <-1.00 | PASS
106Tone | RU54 -4.45 -4.40 -8.85 <-1.00 | PASS
26Tone | RU8 -1.97 -1.07 -3.04 <-1.00 | PASS

total 6515 52Tone | RU40 -1.59 -1.07 -2.66 <-1.00 PASS
106Tone | RU5S4 -1.92 -1.07 -2.99 <-1.00 PASS
26Tone | RUO -5.02 -4.30 -9.32 <-1.00 PASS
Ant5 6535 52Tone | RU37 -4.47 -4.30 -8.77 <-1.00 PASS

106Tone | RU53 -4.91 -4.30 -9.21 <-1.00 PASS
26Tone | RUO -4.8 -3.70 -8.50 <-1.00 PASS
Ant8 6535 52Tone | RU37 -6.11 -3.70 -9.81 <-1.00 PASS
106Tone | RU53 -5.55 -3.70 -9.25 <-1.00 PASS
26Tone | RUO -1.90 -0.98 -2.88 <-1.00 PASS
total 6535 52Tone | RU37 -2.20 -0.98 -3.18 <-1.00 PASS
106Tone | RU53 -2.21 -0.98 -3.19 <-1.00 PASS
26Tone | RUO -5.11 -4.30 -9.41 <-1.00 PASS
Ant5 6695 52Tone | RU37 -4.48 -4.30 -8.78 <-1.00 PASS

106Tone | RU53 -4.52 -4.30 -8.82 <-1.00 PASS
26Tone | RUO -4.63 -3.70 -8.33 <-1.00 PASS
Ant8 6695 52Tone | RU37 -5.33 -3.70 -9.03 <-1.00 PASS
106Tone | RU53 -5.07 -3.70 -8.77 <-1.00 PASS
total 6695 26Tone | RUO -1.85 -0.98 -2.83 <-1.00 PASS
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52Tone | RU37 -1.87 -0.98 -2.85 <-1.00 PASS
106Tone | RUS3 -1.78 -0.98 -2.76 <-1.00 PASS
26Tone | RU8 -6.01 -430| -10.31 <-1.00 PASS
Ant5 6855 52Tone | RU40 -5.19 -4.30 -9.49 <-1.00 PASS

106Tone | RU54 -5.24 -4.30 -9.54 <-1.00 | PASS
26Tone | RU8 -3.89 -3.70 -7.59 <-1.00 | PASS
Ant8 6855 52Tone | RU40 -4.51 -3.70 -8.21 <-1.00 | PASS
106Tone | RU54 -4.79 -3.70 -8.49 <-1.00 | PASS
26Tone | RU8 -1.81 -0.98 -2.79 <-1.00 | PASS

total 6855 52Tone | RU40 -1.83 -0.98 -2.81 <-1.00 PASS
106Tone | RU54 -2.00 -0.98 -2.98 <-1.00 PASS
26Tone | RU8 -5.66 -4.30 -9.96 <-1.00 PASS
Ant5 6875 52Tone | RU40 -4.85 -4.30 -9.15 <-1.00 PASS
106Tone | RU54 -4.39 -4.30 -8.69 <-1.00 PASS
26Tone | RU8 -3.8 -3.70 -7.50 <-1.00 PASS
Ant8 6875 52Tone | RU54 -4.03 -3.70 -7.73 <-1.00 PASS

106Tone | RU54 -4.03 -3.70 -7.73 <-1.00 | PASS
26Tone | RU8 -1.62 -0.98 -2.60 <-1.00 | PASS
total 6875 52Tone | RU40 -1.46 -0.98 -2.44 <-1.00 | PASS
106Tone | RU54 -1.20 -0.98 -2.18 <-1.00 | PASS
26Tone | RUO -4.79 -4.85 -9.64 <-1.00 | PASS
Ant5 6895 52Tone | RU37 -4.14 -4.85 -8.99 <-1.00 | PASS

106Tone | RUS3 -4.38 -4.85 -9.23 <-1.00 PASS
26Tone | RUO -3.25 -4.30 -7.55 <-1.00 PASS
Ant8 6895 52Tone | RU37 -3.64 -4.30 -7.94 <-1.00 PASS

106Tone | RU53 -3.93 -4.30 -8.23 <-1.00 | PASS
26Tone | RUO -0.94 -1.56 -2.50 <-1.00 | PASS

total 6895 52Tone | RU37 -0.87 -1.56 -2.43 <-1.00 PASS
106Tone | RU53 -1.14 -1.56 -2.70 <-1.00 PASS
26Tone | RUO -4.43 -4.85 -9.28 <-1.00 PASS
Ant5 6995 52Tone | RU37 -4.06 -4.85 -8.91 <-1.00 PASS
106Tone | RU53 -4.26 -4.85 -9.11 <-1.00 PASS

26Tone | RUO -3.74 -4.30 -8.04 <-1.00 PASS
Ant8 6995 52Tone | RU37 -4.18 -4.30 -8.48 <-1.00 PASS

106Tone | RUS3 -4.61 -4.30 -8.91 <-1.00 PASS
26Tone | RUO -1.06 -1.56 -2.62 <-1.00 PASS
total 6995 52Tone | RU37 -1.11 -1.56 -2.67 <-1.00 PASS

106Tone | RU53 -1.42 -1.56 -2.98 <-1.00 | PASS
Ant5 7095 26Tone | RU8 -5.09 -4.85 -9.94 <-1.00 | PASS
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52Tone | RU40 -4.93 -4.85 -9.78 <-1.00 PASS
106Tone | RU54 -4.75 -4.85 -9.60 <-1.00 PASS
26Tone | RU8 -2.99 -4.30 -7.29 <-1.00 PASS
Ant8 7095 52Tone | RU40 -4.16 -4.30 -8.46 <-1.00 PASS
106Tone | RU54 -3.87 -4.30 -8.17 <-1.00 PASS
26Tone | RU8 -0.90 -1.56 -2.46 <-1.00 PASS
total 7095 52Tone | RU40 -1.52 -1.56 -3.08 <-1.00 PASS
106Tone | RU54 -1.28 -1.56 -2.84 <-1.00 PASS

Note: The Duty Cycle Factor is compensated in the graph.
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